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The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description

Style No.
Buyer
Order No.

Country of Destination
Proposed Care Instruction

Test Performed
Sample Receiving Date
Testing Period

Test Resuli(s)

Signed for and on behalf of

(A)Woven fabric: 100% polyester in fluorescent green for men's activex rain suit
(B)Men's activex rain suit: 100% polyester in fluorescent green

(C)Trousers: 100% polyester in fluorescent green

06-02-040

TRECK S.A.

M17042

Chile

Selected test(s) as requested by applicant

Jan 16, 2018

Jan 17,2018 - Jan 22, 2018

Unless otherwise stated the results shown in this test report refer only to the
sample(s) tested. For further details, please refer to the following page(s).

SGS-CSTC Standards Technical Services (Shanghai) Co. Ltd
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Test Result

Protective Clothing — Protection Against Rain EN 343:2003+A1:2007
(EN 343:2003+A1:2007) Specified requirement

Clause 4.2 and 5.1 Resistance To Water Penetration
(EN 20811-1992 -Hydrostatic Head; Rate of increase of water pressure : 980+50Pa/min, temp. of distilled
water : 20°C)

Declare Class: Class1
Recommended Class: Class1

As Received(A) Water column (Pa)

Fabric Portion: (for class 1) >8000 Class 1: = 8000 Pa
As Received(B) Water column (Pa)

Side seam >8000 Class 1: = 8000 Pa
Armhole seam >8000 Class 2: 2> 8000 Pa
Sleeve seam >8000 Class 3: = 13000 Pa
Hood seam >8000

As Received(C) Water column (Pa)

Front crotch seam >8000 Class 1: = 8000 Pa
Back crotch seam >8000 Class 2: = 8000 Pa
Side seam >8000 Class 3: 213000 Pa

*** End of Report ***
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